ASSEMBLY INSTRUCTION ===

GLOBAL FURNITURE USA
MODEL : 9842 LANDO

DESCRIPTION : LANDO-SILVER-QB-HB W/LED
: LANDO-SILVER-KB-HB W/LED

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which
may have loose inside the carton during shipment.ldentify and count all parts and compare with the parts list below.

PART LIST# HARDWARE LIST#
NO | NAME PART QTY NO | NAME QTY
1 Allen key Ipc
A | Headboard = ~ Ipc
B | Headboard Post - \ 3 | M6 Spring washer 6pcs
(L/R) e | P
4 | M6 Flat washer 6pcs
5 | AC/DC Adapter 1pc
HARDWARE LOCATED IN HEADBOARD BOX

—_—~

< N\ Ensure adapter socket
/\aM connect to behind
\ / Headboard socket

AN

s —

~ 1 —

Step 1: Attach the (B) headboard
post as shown in the drawing and
tighten with (2) JCBC M6 x 40mm ,
(3) M6 spring washer & (4)

M6 flat washer.

\ /
~N -
Lighting touch switch

(Left & Right )




ASSEMBLY INSTRUCTION  ree o

GLOBAL FURNITURE USA
MODEL : 9842 LANDO
DESCRIPTION : LANDO-SILVER-KB-HB W/LED/LANDO-SILVER-KB-FB W/FULL SLATS/
LANDO-SILVER-QB/KB-SR

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which
may have loose inside the carton during shipment.ldentify and count all parts and compare with the parts list below.

PART LIST# HARDWARE LIST#
NO NAME PART QTY NO NAME PART QTY
1 Allen key 4mm Ipc
A | Headboard Ipe 2 | ICBC M6 x 60mm 3pcs
3 | M6 Spring washer @ 3pcs
B Footboard 1pe 4 M6 Flat washer @ 3pcs
5 | Screw 32mm Qe 26pcs
C Side Rail / 2pes 6 | Adjustable Leveller g]mmmm 3pcs
HARDWARE LOCATED IN FOOTBOARD BOX
D | Roll Slat 13pcs
Slat Support
E Leg % 3pcs
. Center Vertical Ipc
Slat
f}
G | Acrylic Bun Foot % 2pcs
Toes
%0
%0
%o To)=t
%0 0902070
o8 R e
88 e e e e oo
"",0 ODDDD OOOOOOODOOOODOODO
ODDDD OOOOOOODOOOODOODO
ODDDD OOOOOOODOOOODOODO
ODDDD OOOOOOODOOOODOODO
*L,0 0,0,0,0,0,0,0,0,0
Step 1: ~2289925399995953309
. A L,0,0,0,0,0
Secure the (G) Acrylic Bun Foot to 22203030797

the bottom of (B) Footboard
as a diagram shown. \4 /

Acrylic Bun Foot

cover /

Remove Acrylic Bun Foot cover '
before asemble.




Page: 2 of 2

Step 2:
Attach the (C) Side Rail to the
(A) Headboard & (B) Footboard.

Step 3:
Secure the (D) Roll Slat using the Step 4 :
(5) Screw 32mm provided. M — Attach (E) Slat Support Leg & (F) Center Vertical Slat
- AN to the bottom of (D) Roll Slat using (2) JCBC M6 x 60mm &

(3) M6 Spring Washer & (4) M6 Flat washer .
Attach the (6) Adjustable leveller and adjust it
to level the bed with the floor.




ASSEMBLY INSTRUCTION 7'

GLOBAL FURNITURE USA

MODEL : 9842 LANDO
DESCRIPTION : LANDO-SILVER-NS

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which
may have loose inside the carton during shipment.ldentify and count all parts and compare with the parts list below.

PART LIST# HARDWARE LIST#
NO | DRAWING DESCRIPTION QTY NO NAME PART QTY
1 | Allen Key 4mm ~— 1pc
A NightStand 1pc
2 | JCBC M6 x 20mm @)}nu )) 4pcs
B % Acrylic Bun Foot| 2pcs 3 | M6 Spring Washer @) 4pcs
4 | M6 Flat Washer ) 4pces
C Metal Leg 2pcs

Acrylic Bun For
cover

00 0B~
BoS020 o°ogg°g°°oo

b802080802020802020802020 by
bSoS0S05050500050000050505000005
Ro80202050%020503030503050502080!

Remove Acrylic Bun Foot covs

before asemble.
Remove Acrylic Bun Foot carton

located in the drawer of the
casegood. Remove and
unwrap each foot.

2080803050%05080820!
0202020202020

2202030202020/

0208080208
220208082

Step 2 : Secure the (C) Metal Leg
to the bottom of (A) Nightstand
tighten using (2) JCBC M6 x 20mm,
(3) M6 Spring Washer &

(4) M6 Flat Washer as a diagram
shown.

Step 1: Secure the (B) Acrylic Bun Foot
to the bottom of (A) Nightstand
as a diagram shown.

Assembly completed



HARDWARE LIST (ANTI TIPPING)

NO NAME PART QTY
A | Bracket 2pcs
B | Tie Wrap Q 1pc
C | Long Screw § s Ipc
D | Short Screw (3 Ipc

WALL

Assembly completed

Page: 2 of 2




ASSEMBLY INSTRUCTION  r==s:

GLOBAL FURNITURE USA
MODEL : 9842 LANDO
DESCRIPTION : LANDO-SILVER-DR

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which
may have loose inside the carton during shipment.ldentify and count all parts and compare with the parts list below.

PART LIST# HARDWARE LIST#
NO | DRAWING DESCRIPTION | QTY NO NAME PART QTY
1 | Allen Key 4mm ~— 1pc
A Dresser 1pc
, 2 [JCBC M6 x 20mm 4pcs
B % Acrylic Bun Foot| 2pcs 3 | M6 Spring Washer @ 4pcs
4 | M6 Flat Washer ©) 4pcs
C @ Metal Leg 2pcs
D ‘@ Center Leg Ipc
Acrylic Bun Foot
cover \0
= o BEN==

/ = %‘ — N\
Remove Acrylic Bun Foot @ h QAP

cover before asemble.
Remove Acrylic Bun Foot
carton located in the drawer

of the casegood. Remove
and unwrap each foot.

Step 2 : Secure the (C)
Metal Leg to the bottom
of (A) Dresser tighten
using (2) JCBC M6 x
20mm,(3) M6 Spring
Washer &(4) M6 Flat
Washer as a diagram
shown.

Step 3 : Secure the (D)
Center Leg to the bottom
of (A) Dresser as a
diagram shown.

Step 1 : Secure the (B) Acrylic Bun
Foot to the bottom of (A) Dresser
as a diagram shown.

Assembly completed



HARDWARE LIST (ANTI TIPPIN

Page: 2 of 2

NO NAME QTY
A | Bracket 2pcs
B | Tie Wrap (5 1pc
C | Long Screw € ymmsms Ipc
D | Short Screw € > 1pc

go°o°o°o°o°o°o°o°o°o°o°o°o°o

20202090908080805 000

O o°o°o°o°o°o°o°o°o°o°o°o°o°o
20!

0203090

WALL

Assembly completed




ASSEMBLY INSTRUCTION  reosrer

GLOBAL FURNITURE USA
MODEL : 9842 LANDO

DESCRIPTION : LANDO-SILVER-DR/LANDO-SILVER-MR W/LED

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which
may have loose inside the carton during shipment.ldentify and count all parts and compare with the parts list below.

PART LIST# HARDWARE LIST#
NO | NAME PART QTY NO | NAME PART QTY
Allen key 4
A | Dresser ﬁ 1pc 1 en key 4mm — Ipc
2 JCBC M6 x 35mm LR 8pCS
B Mirror 1pc 3 | M6 Spring washer ) 8pcs
— 4 | Y" Flat washer 8pcs
C | Mirror Support \ 2pcs P
5 | AC/DC Adapter % 1pc

HARDWARE LOCATED IN MIRROR BOX

Mirror socket

Ensure adapter socket
/ - connect to behind

This Side

Up

/ —~~
[ \ ]
) <

O

?

~ 4 —

Step 1: Place (B) Mirror on the top of
(A) Dresser as arrow shown. Align
Mirror to the center of Dresser and
tighten with (2) JCBC M6 x 35mm,

(3) M6 Spring Washer & (4) " Flat Washer.

\ \Z///

Lighting touch switch

Assembly
completed.



Page: 1 of 2

ASSEMBLY INSTRUCTION

GLOBAL FURNITURE USA

MODEL : 9842 LANDO
DESCRIPTION : LANDO-SILVER-CH

Thank you for purchasing this quality product. Be sure to check all packing material carefully for small parts which
may have loose inside the carton during shipment.ldentify and count all parts and compare with the parts list below.

PART LIST# HARDWARE LIST#
NO | DRAWING DESCRIPTION | QTY NO NAME PART QTY
1 | Allen Key 4mm ~— 1pc
A Chest 1pc
2 | JCBC M6 x 20mm 4pcs
B % Acrylic Bun Foot| 2pcs 3 | M6 Spring Washer @ dpces
4 | M6 Flat Washer @ 4pcs
C ‘@ Metal Leg 2pcs

Acrylic Bun For
cover

| =
Remove Acrylic Bun Foot @ h

cover before asemble.
Remove Acrylic Bun Foot carton
located in the drawer of the
casegood. Remove and

unwrap each foot.

;

\ Step 2 : Secure the (C) Metal Leg
to the bottom of (A) Chest

| tighten using (2) JCBC M6 x
20mm, (3) M6 Spring Washer &
(4) M6 Flat Washer as a diagram
shown.

%
~

Step 1: Secure the (B) Acrylic Bun Foot
to the bottom of (A) Chest
as a diagram shown.

Assembly completed



Page: 2 of 2

HARDWARE LIST (ANTI TIPPING)
NO NAME

A | Bracket 2pcs

B | Tie Wrap (5 1pc

C | Long Screw € ymmsms Ipc

QTY

D | Short Screw € o> 1pc

000

R e

05050803080503030305000554

0208020808080208080308030!

90802080908080%08030580509

Q05030%050803050303030
020

050
295
2080

o8 050 o
50000 0ean020500050000050000000
o 222080305080%09020
000 Pmena2030808280003
oy 22090

030 0%

5202030!
020202020
52020308

QoDosoand
385852000008
0905050505050303000,
S080308080303080209
20803023030303030303
2-902020803030%0

22030803020
Q20203080

2202030,
595

Assembly completed



